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Zhuao Village,Oubei Street,PC:325102,Wenzhou City,Zhejiang ,P.R.China
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Product Name: DIN Lift Check Valve With Spring Loaded
FE s
1904011335-6-1~1904011335-6-3
Sample Number:
Mﬁ:. EN 10213 GP240GH & 1.0619
Material:
L AR .
.C.361

Model: ETM Armaturen Fig.C.36

=R
P2 it A DN100
Specs:

=) .
P AP s
Batch&Heat Number:
C WL Bk 28 A R 7
Production Company ETM Armaturen
T S - :
Purchasing Merchant
B AW H 39
Sample Collect Date AL
It J 348
Test Dugafion 2019.4.25~2019.4.29
MAER PRI . BRI, B, whrlie
Test Requirement Tensile test. Hardness test. Component Analysis. Impact test
751 HEH T
Test Method Refer to next page(s)
MG R HZH T~
Test Result Refer to next page(s)
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Add : No. 416 Binhai twenty two Road, Binhai Development Zone, Wenzhou, Zhejiang Province, China
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No.: 201904-M-011335-6
1. $rffik %6/ Tensile test

WIAT7H: ASTM A370-2018 41 s 73 2 Pk B IR0 7 v s L

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
TRAXEE: WAW-300 (Q) il izl Ly A IR 73 & IRBEHL ET-02

Test Equipment: WAW-300 (Q) Electro Hydraulic Servo Universal Testing Machine ET-02

WA R

Test Result:

1904011335-6-1

O

458 420~600 e
Pass

: te A

250 =240 i
Pass

: I

35.0 =) fia
Pass

B R T
Sample photos

BT LVFAER AL IR TR ) X “RBBMEAE” ; b MEFRSG o MHEREREFHME “RRQWEARE” ; ) TR, Fik BRAET: o LWaH. K
SEALRUBERAR, AEEHARGE HEMHS . ZICRURE AT, RIRAE KRR S b BRI FXRIERE R R, BT REHRE 2 Hil 15 B A B
AR, A TAE.

el : R TERMNIREEFFAK RS+ 8 416 8
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b Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-6
2. F# i 56 /Hardness test

WART7H:: ASTM A370-2018 HAffl i 77 21 R IR0 77 90 5 X

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products
PR A : HB-3000B A [CA# it HT-02

Test Equipment: HB-3000B Brinell hardness tester HT-02

WG R

Test Result:

1904011335-6-2 130 132 130 131 fie
Pass
il ﬁ:}t <237HBW
Customer Requirement

JRT BUFAER ARSI 0B BAR S o) K “RPBMEME” b MEHRSG o WHHREREHME “RRBMEME” . O THbl. FE BRAET: o EWgHE. K
LSRICEMBEAR, MMEIHARMRE WA . ZERREREAIE, RRAAE RER S IR MR R EFRRE. EXRIRE AR RT RSS2 iR 15 B R
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Add : No. 416 Binhai twenty two Road, Binhai Development Zone, Wenzhou, Zhejiang Province, China
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b‘ Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-6
3. 8434 Hr/Component Analysis

WAT7H: ASTM E415-2017 i KAEJR TR 5 1 o AT R AR A S A0 (KRR v 160 7 v

Test Method: ASTM E415-2017 Standard Test Method for Analysis of Carbon and Low-Alloy Steel by Spark
Atomic Emission Spectrometry

XX #: FOUNDRY-MASTER XPERT 4:i¥ H it K #4% GP-01

Test Equipment: FOUNDRY-MASTER XPERT Full spectrum direct reading spark spectrometer GP-01

ARG R -

Test Result:

ZE 5 Results
& % = 0.19 0.37 0.55 0.020 0.007 0.014
o
EN 10213 1.0619
B3R 0.18~0.23 <0.60 0.50~1.20 <0.030 <0.020 <0.30
Requirement

i i/{oesults 0.004 0.002 0.011 0.003 0.034
EN 10213 1.0619
ER <0.40 <0.12 <0.30 <0.03 <10
Requirement
i B TG R FFA EN 10213 1.0619 #4575k
Conclusion All elements meet the material requirements of EN 10213 1.0619.
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Sample photos
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PO, AR TR,

bt TR RSEFFAR RS+ I8 416 8
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L‘ Zhejiang Xinhai Testing Co., Ltd.

No.: 201904-M-011335-6
4, e/ Impact test

MR ¥ ASTM A370-2018 4RI it 3 2 1 BEARIG J7 20 5 X

Test Method: ASTM A370-2018 Standard Test Methods and Definitions for Mechanical Testing of Steel Products

WA ES: JB-500DZ HHHLF BB IR A B 3hhdikieAlL CI-01

Test Equipment: JB-500DZ Computer screen display ultra low temperature full automatic impact test machine
CJ-01

WG R

Test Result:

M)
Absorbed Energy
: Q)
AR Beop | R ;
RS = gt Ltk
o iie G Sample Size Notched Test Syl it
5 : (mm) form temperature SFHME
: Measured
) Average value
value
49.5 Wi
1904011335-6-3 7-5%10%55 V=2mm 20 50.5 50.0 P )
ass
49.5
& PER
P SE{E =27)
Customer
. Average value=27]J
Requirement

FE a8
Sample photos
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***End of report***

BT TR — MR AR A TR S : % “RBRMEME" . DRSEFREG o LHRERERNSE “RRBMEHE”  ORRH. T BRAXTF, o LR, X
BREBABERAR, BRI S OEFTHS . TERMOUTRERT, KRR IR RS kR RRE R FXRMR AR RTREREZHR 15 H A Al
AR, AT,

bt IR TERMNRSEFFARRE_+ k416 5
Add : No. 416 Binhai twenty two Road, Binhai Development Zone, Wenzhou, Zhejiang Province, China

58 6T/t 61T




LRI BR 2 A

b Zhejiang Xinhai Testing Co., Ltd.

= B

Statement

1. AT RIIRE T B R AL A FETH.

This report will be invalid if no special seal of the test report or public seal of the testing department are stamped.
2. WMELRK. #F. MEAZETH.

This report will be invalid if no signatures and seals of the experimenter, auditor and certifier are signed and
stamped.

3. WMERBELEH.

This report will be invalid if the content of the report is altered.

4, HRBIREEAE R HTREMEZ B+ E AR AR .

If there is any objection to this report, please inform the test department in 15 days since the day the company has
received the report.

5. —MiEmR, BIERRIUNT RN T

Generally, entrusted testing is only responsible for the sample.

6 ARI N A MRS R4 T, KRG AR % T R B AE A0 = AR

Our laboratory is responsible for this test result. No one shall copy this report if they do not hold the written
consent of our laboratory.

7. WHERW, PEREFIHNENME.

If there is any discrepancy between the Chinese and the English versions of the above statement, the Chinese
version shall prevail.

8. IR E AR A RIERA A -

This report is not for arbitration and relevant certificates.

RTUTER—MERORENERRSE: 2 “RROMEMRE" ; DWEFRS o HREREFNG RRAWEME” . DERH, B BRAZT: o) KWk, K
GRIEEMBERRE, AEEHAR S QAN . BERTRES T, IR KRR o Hid B X R EERbRE. FRIHRERHE RN, BTREREZ AR 15 H 7
AR, @A TR
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Add : No. 416 Binhai twenty two Road, Binhai Development Zone, Wenzhou, Zhejiang Province, China




